
The magazine of the Rural Community Assistance Partnership

2 0 1 2

Issue 4

RCARCAP

How to help your 
community thrive
Also inside this issue:

Americans' changing attitudes toward water

Profiles of two RCAP communities



Where Does Household Wastewater Go?

RCAP Rural Community Assistance Partnership

Need help with your community’s water  
or wastewater system?  

The Rural Community Assistance Partnership (RCAP) is a national network of nonprofit organizations 
working to ensure that rural and small communities throughout the United States have access to safe 

drinking water and sanitary wastewater disposal. The six regional RCAPs provide a variety of programs 
to accomplish this goal, such as direct training and technical assistance, leveraging millions of dollars to 
[...]
Create and maintain collaborations 
and partnerships. 
Nurture relationships with national, state and local, 
public and private organizations, agencies and busi-
nesses. 

Community-based collaboration is the process by which 

citizens, agencies, organizations and businesses work 

together to share information and resources in order 

to achieve a shared vision. In a time of increasing 

demands and limited resources, it is almost impossible 

to accomplish tasks or goals by only relying on one’s own 

resources. Therefore, partnerships and collaborations 

offer possibilities for maximizing what a community can 

accomplish. Common issues and opportunities can be 

found and acted upon together to prevent duplication of 

costs and efforts, which may have immediate and long-

term, as well as direct and indirect, effects. 

For example, seven counties formed a one-stop resource 

center called the “community-development center.” The 

center is a collaboration that provides resources on a 

broader scale to rural communities. When a community 

contacts the center, the center reviews the issue to be 

resolved and puts the community in contact with the 

agency/agencies that can provide those services, then 

continues to coordinate those efforts throughout the 

process.

Resources and tools for creating and maintaining col-

laborations and partnerships:

• University of Rhode Island, Building Community 

Collaborations: Cooperative Extension Fact Sheets, 

Community Development #4

www.uri.edu/ce/faceit/Facts%20Sheets/

Community%20Development/cd4.html

• National Service Knowledge Network: Tools and 

training for volunteer and service programs

www.nationalserviceresources.org

• How to Build Community Collaboration: It’s amaz-

ing how much can be done when it doesn’t matter 

who gets the credit, attributed to George C. Marshal

  

Thompson-Ibbeson is a Rural Development 

Specialist-Environmental in California for RCAC, 

the Western RCAP.

5 As water 
scarcity 
grows, 
survey 

shows most 
Americans 

strongly 
support 

‘toilet-to-turf’ 
water-reuse 

solutions
Majority of Americans 

surveyed see an increase 
in safe and efficient water 

reuse as a competitive 
advantage over other 

countries

continued from previous page

2012 Issue 416



Americans also see the connection between energy and water—

more than eight in 10 (86 percent) understand that you need 

energy to deliver water and more than seven in 10 (74 percent) 

are aware that you need water to create energy. Americans expect 

energy industry leaders to demonstrate water stewardship by 

using recycled water to produce electricity—and believe this can 

positively impact cost and efficiency. Around 84 percent said 

smart water management can help the U.S. more efficiently create 

and use energy, and nearly nine out of 10 (87 percent) Americans 

are in favor of using recycled water for power generation, more 

than any other application.

“There is an inextricable tie between energy and water,” said Mark-

hoff. 

Policy, innovation and education as path 
forward
Despite having positive perceptions of water reuse and a good 

grasp on the country’s largest water users, Americans’ understand-

ing of the water lifecycle and solutions lags behind that of those 

surveyed in China and Singapore. For example, 31 percent of 

Americans don’t know where their water comes from, compared 

to only 14 percent of those in China and 15 percent of those in 

Singapore.

Additionally, Americans are looking to national government to 

take the lead to advance water reuse. Eight in ten (84 percent) 

Americans believe protection of water resources should be a 

national priority. However, Americans are willing to do more than 

just call on the national government; they will open their pock-

etbooks as well. Nearly half would immediately pay more—12 

percent on average—to ensure that future generations will be less 

vulnerable.

“GE sees water reuse as a critical solution to help reverse the trend 

of growing water scarcity in the U.S. and around the world, and 

the technology needed to move toward that reality is available 

today,” said Markhoff. The adoption of technology, combined with 

forward-thinking government policy and education, will be the 

key to overcoming barriers to water reuse.”

For a more in-depth look at the results of this survey, visit the GE 

Power & Water’s water and process technologies website at 

https://knowledgecentral.gewater.com/kcpguest/loginPortal.do  

SCHENECTADY, N.Y. (GE)—Amid growing water scarcity and 

concern about the future availability and quality of water, a Gen-

eral Electric survey unveiled Oct. 23 indicates that Americans 

strongly support reusing water to help the United States drive 

economic competitiveness and protect the environment.

Despite the “ick factor” often associated with recycled water, 66 

percent of the Americans polled feel positive about water reuse, 

according to the survey of 3,000 consumers in the U.S., China 

and Singapore. The survey reports that Americans also think that 

industry and government should play a stronger role in making 

water reuse a priority.

Reuse offers a solution
This is a significant finding, considering that 36 U.S. states face 

water shortages in the coming year, according to the U.S. General 

Accounting Office, and that by 2025, two-thirds of the world’s 

population—or 5.3 billion people—will be vulnerable to water 

shortages, according to the United Nations.

“Population growth, rapid industrialization and accelerated urban-

ization are driving the need for water reuse,” said Heiner Markhoff, 

president and CEO—water and process technologies for GE 

Power & Water. “The survey, which we developed to get a bet-

ter understanding of the awareness and barriers to adoption of 

water reuse, revealed stronger support for water recycling than we 

expected. It shows that the vast majority of Americans understand 

the value of water reuse.”

While the majority of Americans hesitate at the concept of 

“toilet-to-tap” recycling, more than 80 percent of Americans sur-

veyed indicated that they support using recycled water for many 

“toilet-to-turf ” uses—activities that require significant amounts of 

non-potable water, such as agricultural irrigation, power genera-

tion, landscaping, industrial processing and manufacturing, toilet 

flushing and car washing.

Industry has large role to play
Nearly 20 percent of the world’s freshwater resources are used for 

industrial purposes and nearly 70 percent for agriculture, accord-

ing to the U.N. World Water Assessment Programme. The survey 

showed that Americans feel that the largest water users are most 

responsible for contributing to water scarcity. Large industries (74 

percent), agriculture (69 percent) and utilities and power compa-

nies (67 percent) were seen as most responsible for contributing 

an “extreme amount” or “quite a bit” to water scarcity.

RURALmatters 17RURALmatters 17



L
ocated in southeastern Georgia, 

Nashville is the seat of Berrien 

County and provides water and 

wastewater services to approximately 

1,940 households. The aging wastewa-

ter treatment plant and land-application 

spray fields had become undersized due to 

growth in the area and also suffered from 

large volumes of infiltration and inflow 

during heavy rains. A complete system 

upgrade had become necessary to man-

age the issues facing the city’s wastewater 

service. 

The Georgia RCAP team (part of the 

Southeast Rural Community Assistance 

Project, the Southeast RCAP) assisted the 

city in the preparation of its Clean Water 

State Revolving Fund loan application, 

including all supporting documents. The 

loan the city received funded the construc-

tion of a new, advanced wastewater treat-

ment facility. The total amount of funding 

leveraged for the project due in part to the 

work of the Georgia RCAP staff is $6.2 

million. The project began in January 2010 

and is scheduled to be concluded in 2013. 

Technical specifications
Wastewater pumped from the influent 

pumping station will receive preliminary 

treatment at a new or rehabilitated head-

works consisting of fine screening and 

grit removal. Flow will then be by gravity 

through a splitter box that will feed the 

biological treatment process. Flow to the 

biological process will be by automatic 

control during the fill cycles. Flows in 

excess of the 1.0 MGD design flow will be 

directed to the aerated lagoon for treat-

ment. From there, the flow will be directed 

to either the LAS storage lagoon for treat-

ment in the land-application system or 

to what is now the facultative lagoon, 

which will be converted for use as off-line 

flow equalization. This flow can then be 

returned to the new biological treatment 

process for treatment and discharge. 

The plant will consist of a two-tank, 

sequential batch reactor (SBR) process to 

provide oxidation of carbonaceous BOD 

and nitrification of influent nitrogen. The 

SBR sequencing will be modified to allow 

maximum biological uptake of phospho-

Nashville, Ga., gets new 
wastewater treatment plant
by Phillip Read

Community profile

2012 Issue 418



• repairing or replacing defective aera-

tors

• rerouting piping to maximize storage 

capacity

• screening and grit removal of the 

influent

Phase two addresses needs in the areas of 

screening and grit removal; influent sam-

pling and flow measurement; flow direc-

tion; the construction of the wastewater 

treatment facility itself; biological treat-

ment; chemical storage and feed; tertiary 

filtration; sludge handling and removal; 

disinfection; post aeration; effluent sam-

pling/monitoring; plant drains; discharge 

piping; and standby power/redundancy. 

The Georgia RCAP staff worked closely 

with the consulting engineer, city clerk and 

council, funding agency personnel and the 

state environmental agency representa-

tives to prepare the application, obtain 

funding for the project, and to prepare 

requests for proposals for local contrac-

tors. The Georgia RCAP team will contin-

ue to assist with post-award requirements 

and reporting and will monitor the con-

struction as it progresses.  

Read is the Director of the Georgia 

Rural Community Assistance Program, 

part of the Southeast Rural Community 

Assistance Project, the Southeast RCAP.

rus. Additional phosphorus removal will 

be by chemical precipitation using alum. 

Decants from the SBR will be equalized 

and polished by tertiary filtration. Disin-

fection by UV and post-aeration will be 

provided prior to discharge to the Withla-

coochee River.

Wasted sludge will be aerobically digested, 

dewatered and transported to a sanitary 

landfill for disposal. Each SBR tank will 

use fine bubble diffusers. A dissolved oxy-

gen meter will be provided in each tank 

to allow for the option of automatic or 

manual control of air flows for process 

optimization. 

The project was divided into two phases 

consisting of the rehabilitation of existing 

facilities and new construction. 

Phase one addresses the rehabilitation of 

the influent pump station and the land-

treatment system. The plant’s operators 

reported that the existing pumping station 

had been able to handle peak flows dur-

ing heavy rainfall periods. However, the 

facility is aging, equipment (pumps, valves 

and associated piping) and controls need 

replacement. There will also be a number 

of upgrades that will improve the overall 

operation of the land-application spray 

fields. These include:

• removing accumulated sludge in the 

aeration lagoon

• rehabilitation of the spray fields

• replacing the floating baffle in the aer-

ated lagoon

RURALmatters 19RURALmatters 19



C
omunidad Barrio Mamey is a very 

small, rural community water sys-

tem located in the town of Patillas, 

Puerto Rico. When the community was 

incorporated in 1971, it provided drink-

ing water to 27 families from a surface 

water source. The water system currently 

has 96 connections and is run primarily 

by volunteers. When the Environmental 

Protection Agency (EPA) and the Puerto 

Rico Department of Health required the 

system to comply with Safe Drinking 

Water Act regulations, the community 

didn’t know where to start. In addition, 

residents were also confronted with meet-

ing growing demands for drinking water in 

the community.

Due to the community’s noncompliance 

with the Surface Water Treatment Rule 

(SWTR), EPA issued an administrative 

order and asked RCAP Solutions, the 

Northeast RCAP (responsible for RCAP’s 

programs in Puerto Rico), to assist the 

community. The community also needed 

RCAP Solutions’ help because it was using 

an unfiltered surface water source and a 

well that couldn’t satisfy the demands of 

the community.

After much time and effort, RCAP Solu-

tions was able to provide the community 

with the assistance necessary to comply 

with the regulations.

Community award
Every year at the annual conference of the 

EPA, American Water Works Association-

Puerto Rico Water Environment Asso-

ciation and the Puerto Rico Department 

of Health Drinking Water division, awards 

are given to non-Puerto Rico Aqueduct 

and Sewer Authority drinking water sys-

tems in three categories.

Barrio Mamey Aqueduct is the only com-

munity that has won the award in all 

Puerto Rican community 
wins award, recognizes 
RCAP Solutions for 
outstanding assistance
by Josefa Torres

Community profile

2012 Issue 420



categories: third place for Work and Com-

munity Organization in 2008; second place 

for Significant Improvements Towards 

Compliance in 2011; and this year it won 

first place for Safe, Potable Water.

In gratitude for the assistance provided by 

RCAP Solutions Puerto Rico staff mem-

bers Josefa Torres and Juan Campos, the 

community presented them with a rec-

ognition plaque during the conference’s 

award ceremony.

The plaque, translated from Spanish, 

reads: “In recognition for your work and 

effort performed during this time for our 

community of Barrio Mamey, Río Chico 

Sector. Your endeavor and faith do not 

have limits to reach and achieve success to 

have quality water. Many thanks and lots 

of success, given today, May 9, 2012 at San 

Juan PR Convention Center.”

A resident of the Barrio Mamey commu-

nity, Sharon Kidwell, addressed the audi-

ence stating: “When RCAP Solutions 

began assisting us with our drinking water 

several years ago, we didn’t know how an 

aqueduct should be run, how to supply 

safe drinking water, or how to meet local 

and federal regulations. Through the years 

and with Josefa and Juan, the community 

received drinking water regulatory advice, 

technical assistance, and the necessary 

education and training workshops. Their 

expertise and experience has enabled us to 

find affordable solutions to our water-

infrastructure needs that will support eco-

nomic growth in our community. Our 

aqueduct has benefited from the knowl-

edge, guidance, and assistance provided by 

both. RCAP Solutions’ assistance has 

helped our community to gain the knowl-

edge and skills needed to increase and 

meet the drinking water standards of the 

SDWA. By receiving this assistance, I have 

to say on behalf of Mamey community 

that our aqueduct is actually in complete 

compliance with the [Puerto Rico Depart-

ments of Health, Natural Resources and 

Sanitation, and the EPA] and other govern-

ment agencies. Josefa and Juan have played 

a major role in the success of receiving the 

first place award this year.”  

Torres is the District Director for Puerto 

Rico and the U.S Virgin Islands with 

RCAP Solutions, the Northeast RCAP.

RCAP Solutions’ assistance 
has helped our community 
to gain the knowledge and 
skills needed to increase 